
  Form 10-11, 05-15e 

  
 

 11250 HUNTER DRIVE BRIDGETON, MO 63044 
© 2015-2016 Hunter Engineering Company 

 

PPP-Paint Code Required 
A/R-As Required 
REF-Reference 

 

QCLH Brake Lathe 
 

 



 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



  Form 10-11, 05-15e 

 PARTS DESCRIPTION LISTING Sheet 1 of 12
 

 11250 HUNTER DRIVE BRIDGETON, MO 63044 
© 2015-2016 Hunter Engineering Company 

 

PPP-Paint Code Required 
A/R-As Required 
REF-Reference 

Index 

No. 
Part Number Description Qty. 

1 51-2830-2 PROTECTION SHEET FOR GEARS 1 
2 46-722-2 SPACER- FEED SPRING- OCL 410 1 
3 41-215-2 FLANGE- MOTOR MOUNT- OCL 410 1 
4 68-60-2 BODY- LATHE- OCL 410 1 
5 135-550-2 PIN- DOWEL- 6 X 25 MM 2 
6 98-501-2 SPRING- TENSION- OCL 410 1 
7 74-541-2 FHSCS- M4 X 10 BO 4 
8 74-546-2 SHCS- M4 X 8 2 
9 74-549-2 SHCS- M6 X 20 1 

10 74-550-2 SHCS- M6 X 25 1 
11 74-551-2 SHCS- M6X 40 2 
12 74-556-2 SHCS- M8 X 25 4 
13 77-417-2 WASHER- SERATED- M4 2 
14 69-1202-2 COVER, OCL400 CAM 1 
15 14-1123 BRACKET, SENSOR SUPT OCL 1 
16 43-157-2 PLUG- DRAIN 1 
17 74-160-2 SHCS 3/8-16 X 1.25 INCH (Located at Motor Mount) (Not Illus.) 4 
18 113-249-3 BUSHING, ADAPTOR PLATE (Located at Motor Mount) (Not Illus.) 4 
19 49-71-3 GASKET, MOTOR ADAPTOR PLATE (Located at Motor Mount) (Not Illus.) 1 
20 45-1071-1 PCA, SHAFT ENCODER OPTICS 1 
21 38-998-1 CABLE, OCL400 ENCODER-MOTOR BOX 1 

 



  



  Form 10-11, 05-15e 

 PARTS DESCRIPTION LISTING Sheet 2 of 12
 

 11250 HUNTER DRIVE BRIDGETON, MO 63044 
© 2015-2016 Hunter Engineering Company 

 

PPP-Paint Code Required 
A/R-As Required 
REF-Reference 

Index 

No. 
Part Number Description Qty. 

1 97-641-2 SHAFT- WORM WHEEL- 0CL 410 1 
2 28-142-2 KEY- WORM WHEEL- OCL 410 1 
3 172-53-2 CAM- 4 LOBE- 0CL 410 1 
4 99-150-2 GEAR- WORM WHEEL- OCL 410 1 
5 46-719-2 SPACER- WORM WHEEL- OCL 410 1 
6 46-721-2 SPACER- WORM WHEEL- OCL 410 1 
7 223-89-2 RING- LOCKING- ENCDR WHL- OCL 410 1 
8 17-76-2 DISK- ENCODER OCL 1 
9 41-217-2 FLANGE- WORM WHEEL- OCL 410 1 

10 74-536-2 HHCS- M14 X 250MM- MOD 1 
11 34-214-2 KNOB- TIE ROD 1 
12 28-147-2 KEY - 6 X 6 X 15 MM 1 
13 124-212-2 O-RING 1 
14 124-214-2 O-RING 1 
15 124-215-2 O-RING 1 
16 124-217-2 SEAL- SHAFT 1 
17 124-218-2 SEAL- SHAFT 1 
18 130-227-2 BEARING-TAPERED ROLLER 1 
19 130-228-2 BEARING-TAPERED ROLLER 1 
20 77-413-2 WASHER-THRUST 1 
21 74-540-2 SCREW-SLOTTED- M3 X .5 4 
22 74-548-2 SHCS- M6 X 16 4 
23 76-529-2 NUT-LOCKING SPANNER- M30X1.5 1 

 



 



  Form 10-11, 05-15e 

 PARTS DESCRIPTION LISTING Sheet 3 of 12
 

 11250 HUNTER DRIVE BRIDGETON, MO 63044 
© 2015-2016 Hunter Engineering Company 

 

PPP-Paint Code Required 
A/R-As Required 
REF-Reference 

Index 

No. 
Part Number Description Qty. 

1 178-54-2 COUPLING- FLEX- FEMALE 1 
2 178-55-2 COUPLING- MALE- OCL 410 1 
3 16-1062-2 TUBE- SILICONE- 8X12X20MM 2 
4 46-720-2 SPACER- WORM GEAR- OCL 410 1 
5 41-214-2 FLANGE- WORM GEAR- OCL 410 1 
6 99-152-2 GEAR- WORM- OCL 410 1 
7 135-551-2 PIN- DOWEL- 8 X 35 MM 2 
8 28-146-2 KEY- 5 X 5 X 15 MM 1 
9 124-211-2 O-RING 1 

10 124-213-2 O-RING 1 
11 124-216-2 SEAL- SHAFT 1 
12 130-225-2 BEARING-BALL 1 
13 130-226-2 BEARING-BALL-DOUBLE ROW 1 
14 74-545-2 SSS- M8 X 12 - CUP POINT - BO 2 
15 74-549-2 SHCS- M6 X 20 4 
16 76-530-2 NUT-SPANNER- 1 
17 129-229-1 MOTOR ASSEMBLY – OCL400 1 
18 74-160-2 SHCS 3/8-16X1.25 FTHD BO 4 

 



 

 

 

 

 

 

 



  Form 10-11, 05-15e 

 PARTS DESCRIPTION LISTING Sheet 4 of 12
 

 11250 HUNTER DRIVE BRIDGETON, MO 63044 
© 2015-2016 Hunter Engineering Company 

 

PPP-Paint Code Required 
A/R-As Required 
REF-Reference 

Index 

No. 
Part Number Description Qty. 

1 97-642-2 SHAFT- HAND WHEEL- OCL 410 1 
2 113-335-2 BUSHING- CLUTCH- OCL 410 1 
3 99-151-2 GEAR- BEVEL- OCL 410 1 
4 103-260-1 ARM ASSEMBLY- CAM FOLLOWER (comes with bearings, items 14 and 15) 1 
or 103-252-3 ARM- CAM FOLLOWER- OCL 410 (just plate and tube weldment) 1 
5 77-406-2 WASHER- WING NUT- OCL 410 1 
6 77-407-2 WASHER- SHOULDER- SHAFT 1 
7 77-408-2 WASHER- SHOULDER- BEVEL GEAR 1 
8 77-409-2 WASHER- SHOULDER- HANDWHEEL 1 
9 74-532-2 HHCS- M10- MOD HEAD 1 

10 158-113-2 HANDWHEEL- LEAD SCREW- OCL 410 1 
11 28-144-2 KEY- 4 X 4 X 12 MM 1 
12 28-145-2 KEY- 4 X 4 X 15 MM 1 
13 130-224-2 BEARING-BALL 1 
14 130-229-2 BEARING-NEEDLE 2 
15 130-230-2 BEARING-NEEDLE 1 
16 130-233-2 BEARING-THRUST 1 
17 77-412-2 WASHER-THRUST 1 
18 130-235-2 BEARING-SLEEVE 2 
19 76-521-2 WING NUT- HAND WHEEL- OCL 410 1 
20 142-197-2 HANDLE-HANDWHEEL 1 
21 74-543-2 SSS- M6 X 8 - CONE POINT - BO 1 
22 74-553-2 SHCS- M6 X 60 1 
23 76-525-2 NUT- M6 H5- BO 2 
24 77-418-2 WASHER- SERATED- M10 1 

 



 

 
 

 



  Form 10-11, 05-15e 

 PARTS DESCRIPTION LISTING Sheet 5 of 12
 

 11250 HUNTER DRIVE BRIDGETON, MO 63044 
© 2015-2016 Hunter Engineering Company 

 

PPP-Paint Code Required 
A/R-As Required 
REF-Reference 

Index 

No. 
Part Number Description Qty. 

1 99-151-2 GEAR- BEVEL- OCL 410 1 
2 114-99-2 CARRIAGE- MACHINED- OCL 410 1 
3 144-159-2 WEDGE- CARRIAGE- OCL 410 1 
4 76-520-2 NUT- LEAD SCREW- OCL 410 1 
5 41-218-2 RETAINER- CARRIAGE- OCL 410 1 
6 57-890-2 GIB- CARRIAGE- OCL 410 1 
7 41-219-2 RETAINER- CARRIAGE- OCL 410 1 
8 63-292-2 SCREW- LEAD- OCL 410 1 
9 74-531-2 SSS- M10 X 25- MOD POINT 1 

10 112-160-2 RETAINING RING- EXTERNAL 1 
11 28-144-2 KEY- 4 X 4 X 12 MM 1 
12 124-210-2 O-RING 1 
13 130-231-2 BEARING-THRUST 1 
14 77-410-2 WASHER-THRUST 1 
15 130-232-2 BEARING-THRUST 1 
16 77-411-2 WASHER-THRUST 1 
17 130-234-2 BEARING-SLEEVE 1 
18 74-537-2 HHCS- M5 X .8 X 25 - BO 2 
19 74-538-2 HHCS- M6 X 1 X 20 - BO 4 
20 74-542-2 FHSCS- M6 X 20 - BO 2 
21 74-543-2 SSS- M6 X 8 - CONE POINT - BO 2 
22 74-544-2 SSS- M6 X 25 - CONE POINT - BO 4 
23 74-557-2 SHCS- M8 X 40 1 
24 76-525-2 NUT- M6 H5- BO 12 
25 76-526-2 NUT- M10 H8- BO 1 
26 77-414-2 WASHER- FLAT- M5- BO 2 
27 77-415-2 WASHER- FLAT- M6- BO 4 
28 76-528-2 NUT- LOCKING SPANNER- M10X0.75 1 
29 75-831-2 SSS M6X1 X 16MM DOG PT BO 8 
30 57-896-2 GIB- CARRIAGE- OCL 410- NEW 2 
31 74-547-2 SHCS- M6 X 10 - BO 1 

 



 

 

 



  Form 10-11, 05-15e 

 PARTS DESCRIPTION LISTING Sheet 6 of 12
 

 11250 HUNTER DRIVE BRIDGETON, MO 63044 
© 2015-2016 Hunter Engineering Company 

 

PPP-Paint Code Required 
A/R-As Required 
REF-Reference 

Index 

No. 
Part Number Description Qty. 

1 28-143-2 KEY- GUIDE- OCL410 1 
2 130-223-2 BEARING- SLEEVE 10 X 19.3 X 10 MM 1 
3 113-336-2 BUSHING- TOOL LOCATING 1 
4 16-1066-2 TUBE- TOOL HOLDER 1 
5 76-522-2 NUT- TOOL LOCATING 1 
6 16-1067-2 TUBE- TOOL HOLDER 1 
7 113-337-2 BUSHING- TOOL SUPPORT 1 
8 76-513-2 NUT- M10 BO 4 
9 28-139-2 TOOL HOLDER- LEFT 1 

10 28-140-2 TOOL HOLDER- RIGHT 1 
11 74-533-2 SCREW- TOOL ADJUSTMENT 1 
12 74-534-2 SSS- M10X35- MOD 2 
13 34-213-2 KNOB- DEPTH ADJUSTING 1 
14 135-214-2 PIN- SPRING- 1/8 X 7/16 LG 2 
15 135-553-2 PIN- DOWEL- 3 X 20 MM 1 
16 142-190-2 HANDLE- ADJUSTABLE- M8X20 2 
17 53-196-2 CAP- SNAP ON- 25 MM 1 
18 74-558-2 SSS- M6 X 8 1 
19 74-559-2 SSS- M6 X 12 1 
20 75-812-2 SQSS- M8 X 25 2 
- 20-1418-1 KIT, CARBIDE INSERTS W/ HARDWARE (Consists Of:) (Not Illus.) 1 
- 221-626-3 TOOL, CARBIDE INSERT ROUND 10 PACK (Not Illus.) 1 
- 221-628-2 TOOL, TORX KEY 7 (Not Illus.) 1 

21 221-678-3 TOOL, .060 AD INSERT ASSEMBLY (Triangle Shape) (6 PACK) 1 
22 75-556-2 FLAT HEAD SOCKET CAP SCREW M2.5-.45 X 6 MM SPECIAL (Quantity of 6) 6 
23 11-1564-2 HOLDER, ROUND INSERT RIGHT 1 
24 11-1563-2 HOLDER, ROUND INSERT LEFT 1 

 



 



  Form 10-11, 05-15e 

 PARTS DESCRIPTION LISTING Sheet 7 of 12
 

 11250 HUNTER DRIVE BRIDGETON, MO 63044 
© 2015-2016 Hunter Engineering Company 

 

PPP-Paint Code Required 
A/R-As Required 
REF-Reference 

Index 

No. 
Part Number Description Qty 

- 28-133-1 EXTENDED TWIN CUTTER ASSEMBLY, Complete assembly, includes the following: - 
1 97-635-2 SHAFT- EXTND TWIN CUTTER 1 
2 74-549-2 SHCS- M6 X 20 2 
3 14-1511-2 RETAINER- EXTND TWIN CUTTER 1 
4 34-216-2 ADJUSTMENT BOLT 1 
5 76-513-2 NUT- M10 BO 2 
6 28-134-2 KEY- 8 X 7 X 180MM 1 
7 28-135-2 TOOL HOLDER-LEFT-EXT TWN CTR 1 
8 28-136-2 TOOL HOLDER-RIGHT-EXT TWN CTR 1 
9 75-812-2 SQSS M8X25 FLAT POINT 4 
10 11-1564-2 ROUND TOOL HOLDER, RIGHT 1 
11 11-1563-2 ROUND TOOL HOLDER, LEFT 1 
12 221-626-3 CARBIDE INSERT (10 PACK) - 
13 75-556-2 FHSCS M2.5-.45X6MM TX BO SPCL 2 
14 142-198-2 HANDLE- ADJUSTABLE- 2 
15 128-1480-2 INDEX DECAL- DEPTH ADJ KNOB 1 

 

 



TROLLEY BASE ASSEMBLY 

REFER TO NEXT SHEET FOR PARTS DESCRIPTION LISTING 

 

 
 



  Form 10-11, 05-15e 

 PARTS DESCRIPTION LISTING Sheet 8 of 12
 

 11250 HUNTER DRIVE BRIDGETON, MO 63044 
© 2015-2016 Hunter Engineering Company 

 

PPP-Paint Code Required 
A/R-As Required 
REF-Reference 

Index 

No. 
Part Number Description Qty. 

- 20-3123-1 COMPLETE TROLLEY KIT, (includes sheets 8 and 9) - 
1 158-117-2 CASTER- 5" STUD MOUNT (included in 20-3084-1) 4 
2 76-159-2 NUT-KEPS 3/8-16 ZP (included in 20-3084-1) 11 
3 53-207-1 CAP- BLACK- FOR 1 1/2 X 2 TUBE (included in 20-3084-1) 4 
4 74-207-2 HHCS 3/8-16X3.00 ZP (included in 20-3084-1) 4 
5 74-59-2 HHCS 3/8-16X.75 FTHD (included in 20-3084-1) 4 
6 77-51-2 WASHER-LOCK 3/8 HELICAL SPG ZP (included in 20-3084-1) 4 
7 74-105-2 HHCS 3/8-16X1.00 GR5 FTHD ZP (included in 20-3084-1) 3 
8 16-1090-PPP TUBE- REAR 1 
9 16-1094-1-PPP WLDMT- CENTER TUBE 1 

10 51-2887-PPP PLATE- GUSSET 2 
11 16-1093-1-PPP WLDMT- FRONT TUBE 1 
12 11-1617-1-PPP WLDMT- ADAPTER TREE 1 

 

 

 

 

 



TROLLEY COLUMN ASSEMBLY 

REFER TO NEXT SHEET FOR PARTS DESCRIPTION LISTING 

 
 



  Form 10-11, 05-15e 

 PARTS DESCRIPTION LISTING Sheet 9 of 12
 

 11250 HUNTER DRIVE BRIDGETON, MO 63044 
© 2015-2016 Hunter Engineering Company 

 

PPP-Paint Code Required 
A/R-As Required 
REF-Reference 

Index 

No. 
Part Number Description Qty 

- 20-3123-1 COMPLETE TROLLEY KIT (includes sheets 8 and 9) - 
1 68-72-1-PPP WLDMT- TROLLEY COLUMN 1 
2 56-87-1 CARRIAGE- OCL TROLLEY, includes:  1 
3 215-204-1-PPP WLDMT- TOOL TRAY 1 
4 68-78-1-PPP WLDMT- CARRIAGE 1 
5 11-1619-1-PPP MOUNT- OCL 1 
6 46-743-2 SPACER- BEARING 12 
7 74-497-2 BOLT - SHOULDER 1/2 X .625 12 
8 130-172-2 BEARING-SEALED BALL 12 
9 76-185-2 NUT-FLANGE 3/8-16 12 
10 77-49-2 WASHER-FLAT 7/8 ZP 2 
11 16-1105-2 TUBE- SPACER- OCL MOUNT 1 
12 17-89-2 DISK- BRAKE- OCL TROLLEY 1 
13 135-572-2 PIN- SPRING- 1/4 X 1 3/8 1 
14 11-1615-2 SUPPORT ROD - CHIP TRAY 1 
15 76-541-2 NUT-JAM 5/8-11 2 
16 98-517-2 GAS SPRING- 125 LBF - 16" STRK 1 
17 76-545-2 LOCK NUT- M8 X 1.25- NYL INST 1 
18 75-40-2 HHCS 1/4-20X.63 GR5 FTHD ZP 1 
19 76-368-2 NUT-LOCK 1/4-20 NYLON INSERT 1 
20 58-160-2 STRIP- EDGE TRIM- 1/16 X 19/64 2.6 ft 
21 53-210-2 CAP- BLACK- FOR .681 HOLE 2 
22 53-208-2 CAP- BLACK- FOR 2 X 2 TUBE 1 
23 142-204-2 HANDLE- 5/8 ID - OCL TROLLEY 1 
24 75-223-2 HHCS 1/4-20X2.25 ZP 1 
25 76-500-2 NUT-1/4-20 NYLON-INSERT 1 
26 135-570-2 PIN- LOCKING- 1/4" X 3.5" 1 
27 142-198-2 HANDLE- ADJUSTABLE 1 
- 103-265-1 ARM ASSY- OCL TROLLEY, includes: 1 

28 13-261-PPP ARM- CHIP TRAY 2 
29 135-567-2 PIN- CHIP TRAY ARM 1 
30 77-35-2 WASHER-FLAT 5/8 TPA-N ZP 2 
31 112-56-2 SNAP RING-5/8IN EXTERN 2 
32 217-78-2 COLLAR- 5/8 ID WITH SET SCREW 1 
33 226-19-2 PAN-CHIP TRAY, OCL 1 
34 135-571-2 PIN- CHIP TRAY 1 
35 77-386-2 WASHER-FENDER 1/2 ZP 2 
36 76-544-2 LOCK NUT- 1/2-13 - THIN 1 
- 128-1574-2 DECAL- OCL TROLLEY (Not Illustrated) 1 

 

 

 

 

 



CONTROL UNIT 

REFER TO NEXT SHEET FOR PARTS DESCRIPTION LISTING 

 

 
 

 



  Form 10-11, 05-15e 

 PARTS DESCRIPTION LISTING Sheet 10 of 12
 

 11250 HUNTER DRIVE BRIDGETON, MO 63044 
© 2015-2016 Hunter Engineering Company 

 

PPP-Paint Code Required 
A/R-As Required 
REF-Reference 

 

Index 

No. 
Part Number Description Qty. 

1 30-459-1 CONSOLE-OCL CONTROL WITH KNOB (Consisting Of:) 1 
2 105-571-1 HOUSING ASSEMBLY, OCL WITH KNOB (Consisting Of:) 1 
3 105-572-2 HOUSING, CONTROL / MOTOR DRIVE KNOB VERSION 1 
4 135-446-2 PIN, ROLL 3/16 X 1 INCH 1 
5 130-166-2 BEARING, SLEEVE 1.00 X 1.25 INCH 1 
6 77-313-2 WASHER, THRUST 2.50 INCH OD 1 
7 77-314-2 WASHER, THRUST 1.63 INCH OD 1 
8 77-320-2 WASHER, INDEX OCL400 1 
9 76-401-2 NUT, LOCK 7/8-14 NYLON INSERT 1 

10 97-591-1-005 SHAFT ASSEMBLY, OCLCONTROL PIVOT 2 1 
11 34-182-1 KNOB, SENSOR ADJUSTMENT ASSEMBLY 1 
12 97-488-2 SHAFT, SENSOR LEVELING 1 
13 184-70-2 HUB, SENSOR LEVELING 1 
14 113-244-2 BEARING, SLEEVE 1/2 X 1/2 INCH 1 
15 77-315-2 WASHER, THRUST .87 INCH OD 2 
16 34-178-2 KNOB, SENSOR ADJUST 1 
17 75-66-2 SOCKET SET SCREW 1/4-20 X 1/4 INCH CUP POINT 1 
18 76-275-2 NUT, LOCK 3/8-16 NYLON INSERT 1 
19 75-642-2 SOCKET SET SCREW 6-32X1/4 INCH FLAT POINT LOCKING 1 
20 75-24-2 ROUND HEAD MACHINE SCREW 6-32 X .38 INCH  3 
21 14-1060-1-005 BRACKET WELDMENT OCL 1 
22 77-15-2 WASHER, LOCK 4 INTERNAL TOOTH 2 
23 75-31-2 ROUND HEAD MACHINE SCREW 4-40X.38 INCH  2 
24 46-340-2 SPACER, NYLON 4 
25 75-161-2 PHMS 10-32 X .50 INCH 4 
26 109-70-2P3 TRANSDUCER, SMT CAMBER/CASTER 1 
27 38-1018-1 CABLE ASSEMBLY, OCL400 CAMBER 11 INCH 1 
28 232-227-1 AC DRIVE, CUSTOM HEATSINK REV 2 1 
29 47-65-2 INSULATOR, OCL400 MOTOR DRIVE 1 
30 37-546-1 WIRE ASSEMBLY, OCL POWER HARNESS 1 
31 38-999-1 CABLE, OCL400 CONTROL-MOTOR BOX 1 
32 75-489-2 PHMS 6-32 X 1/2 INCH 6 
33 38-991-1 CABLE, OCL MOTOR CONTROL 1 
34 49-67-2 GASKET, OCL400 COVER 1 
35 77-257-2 WASHER, THRUST 1/2 INCH 1 
36 69-1145-1 COVER / KEYPAD ASM, OCL400 (Consisting Of:) 1 
37 69-1143-2 COVER, OCL400 CAST BOX 1 
38 18-468-2 SWITCH, I/O BREAKER 15 AMP 125 VOLT 1 
39 69-1147-2 COVER, ROCKER SWITCH 1 
40 24-141-2 NAMEPLATE, OCL400 MOLDED 1 
41 45-1095-1 PCA, OCL-400 1 
42 163-91-2 LENS, LIGHT PIPE BIVAR 6 
43 75-332-2 ROUND HEAD MACHINE SCREW 6-32X3/16 INCH 5 
44 18-470-2 SWITCH, MEMBRANE OCL ACT RED 1 
45 34-144-2 KNOB, CONTROL WITH INDICATOR 1 
46 66-19-2 SEPARATOR, 2 LED 4 
47 91-23-1 POT ASSEMBLY, OCL400 1 
48 75-441-2 SCREW, STAP 8-32 X .50 INCH 8 
49 12-181-2 CLAMP, CABLE 3/8 INCH BLACK NYLON 1 
50 75-446-2 SCREW, STAP 8-32 X 3/8 INCH 3 
51 18-515-2 SWITCH, SAFETY GUARD 1 
52 37-579-1 WIRE ASSEMBLY, OCL REVERSE POWER SW 1 
53 75-637-2 FHSCS #8-32 X 5/16 BO (Secures Console to Motor) (Not Illus.) 4 
54 21-830-2 CONNECTOR, 3M ORANGE/BLUE (Not Illus.) 2 
55 21-831-2 CONN, PIGTAIL 22-16 AWG IDC (Not Illus.) 3 
56 128-381-2 DECAL, NOT SERVICEABLE-WARNING (Not Illus.) 1 
57 128-156-2 DECAL, CABINET LOCATION WARNING (Not Illus.) 1 
58 69-1208-2 COVER-MOTOR JUNCT BOX OCL410 2 
59 75-534-2 SCREW, SELF-TAPPING 8-32 X .50 INCH (Not Illus.) 4 



SINGLE POINT ADAPTOR 

REFER TO NEXT SHEET FOR PARTS DESCRIPTION LISTING 

 

 

 

 



  Form 10-11, 05-15e 

 PARTS DESCRIPTION LISTING Sheet 11 of 12
 

 11250 HUNTER DRIVE BRIDGETON, MO 63044 
© 2015-2016 Hunter Engineering Company 

 

PPP-Paint Code Required 
A/R-As Required 
REF-Reference 

Index 

No. 
Part Number Description Qty. 

1 175-346-1 ADAPTOR, SINGLE POINT COMP. (Consisting Of:) 1 
2 51-2046-2 PLATE, COMPENSATION BASE 1 
3 223-73-2 RING, COMPENSATION ADJUST 1 
4 51-2047-2 PLATE, COMPENSATION TOP 1 
5 75-436-2 SOCKET HEAD CAP SCREW 10-32 x 1.00 FTHD BO 2 
6 98-408-2 SPRING, COMPRESSION .30 X .50 INCH 3 
7 76-263-2 NUT-LOCK 10-32 NYLON INSERT ZP 2 
8 172-41-2 CAM, LOW TAPER WEDGE 2 
9 74-437-2 SOCKET HEAD CAP SCREW 5/16-24 x .75 INCH 2 

10 172-42-2 CAM, HIGH TAPER WEDGE 1 
11 74-438-2 SOCKET HEAD CAP SCREW 5/16-24 x 1.00 INCH 1 
12 77-317-2 WASHER, FLAT .500 OD x .312 INCH ID 1 
13 112-120-2 SNAP RING, TRUARC N5000-50 1 
14 130-127-2 BEARING, 5/16 INCH DIA 440 SS GR25 1 
15 74-436-2 SOCKET SET SCREW 3/8-16 x 3/8 INCH 1 
16 75-101-2 SOCKET HEAD CAP SCREW 1/4-20 x .50 INCH 1 
17 162-45-2 ADHESIVE, MEDIUM THREAD LOCKER (Not Illustrated) A/R 
18 43-141-2 PLUG, 5/16 HEX HEAD CAP SCREW 2 
19 75-29-2 HEX HEAD CAP SCREW 1/4-20 X .75 IN. (Secures Adaptor to Lathe) (Not Illus.) 1 

 
 



SINGLE POINT ADAPTOR 

REFER TO NEXT SHEET FOR PARTS DESCRIPTION LISTING 

 

 



  Form 10-11, 05-15e 

 PARTS DESCRIPTION LISTING Sheet 12 of 12
 

 11250 HUNTER DRIVE BRIDGETON, MO 63044 
© 2015-2016 Hunter Engineering Company 

 

PPP-Paint Code Required 
A/R-As Required 
REF-Reference 

 

Index 

No. 
Part Number Description Qty. 

- 175-464-1 ADAPTER- SINGLE POINT- OCL 410 1 
- 20-3109-1 REBUILD KIT FOR ADAPTOR (includes the following)  
- 63-287-2 ROD- M8X138- SPA- OCL 410  
- 76-512-2 NUT- ADJUSTMENT- SPA- OCL410  
- 223-88-2 RING- LOCK- SPA- OCL410  
- 75-809-2 SHCS- M4 X 0.7 X 10 - BO  
- 75-806-2 SSS- M6 X 1 X 6 CONE POINT BO  
 75-807-2 SSS- M4 X 0.7 X 4 CONE PNT BO  
2 75-809-2 SHCS M4X10 BO 1 
3 223-88-2 RING- LOCK- SPA- OCL410 1 
4 77-400-2 WASHER- HEAVY- SPA- OCL410 2 
5 223-86-2 RING- CENTER- SPA- OCL410 1 
6 128-1479-2 DECAL- COMPENSATION ARROW 1 
7 223-85-2 RING- OUTBOARD- SPA- OCL410 1 
8 75-811-2 SHCS M5X25 BO 2 
9 75-810-2 SHCS M5X8 BO 1 

10 75-807-2 SSS M4X4 CONE POINT BO 1 
11 63-286-2 ROD-TAPERED-SPA-OCL 410 1 
12 63-287-2 ROD- M8X138- SPA- OCL 410 1 
13 76-512-2 NUT- ADJUSTMENT- SPA- OCL410  1 
14 75-806-2 SSS- M6 X 1 X 6 CONE POINT BO 1 
15 223-87-2 RING- INBOARD- SPA- OCL410 1 
16 98-497-2 SPRING- SPA- OCL410 2 
17 76-236-2 NUT-HEX LOCK M5-.8 ZP 2 
18 75-795-2 HHCS M6X20 GR8 FTHD BO 1 
19 124-209-2 SEAL- DUST- SPA- OCL410 1 

 

 



  Form 10-11, 05-15e 

 CURRENT OCL ADAPTOR PART NUMBERS AND APPLICATIONS LISTING Appendix A
 

 11250 HUNTER DRIVE BRIDGETON, MO 63044 

Image Adaptor P/N 
Bolt Circles 

mm in 
Revision ID Revisions/Notes Applications 

 

175-360-2 

4 x 98mm 
4 x 100mm 
4 x 110mm 
4x120mm 

4 x 4.00” 
4 x 4.25” 
4 x 4.50” 
 

 
 
 
 
 
C. Mar 05 

Single piece 4-lug pass-car 
adaptor  
 
Rev. C added black oxide 

Acura, Alfa Romeo, Audi, BMW, Buick, Chevrolet, Chrysler, 
Daewoo, Dodge, Eagle, Fiat, Ford, Geo, Honda, Hyundai, 
Infiniti, Isuzu, Kia, Lotus, Mazda, Mercury, MINI, Mitsubishi, 
Nissan, Oldsmobile, Peugeot, Plymouth, Pontiac, Porsche, 
Saab, Saturn, Scion, Subaru, Suzuki, Toyota, Volkswagen, 
Volvo, Yugo 

 

175-361-2 

5 x 100mm 
5 x 110mm 
5 x 112mm 
5 x 115mm 
5 x 120mm 

5 x 4.25” 
4 x 4.50” 
5 x 4.75” 

 
 
 
 
 
C. Mar 05 

Single piece 5-lug pass-car 
adaptor  
 
Rev. C added black oxide and 
tapered bore 

Acura, Audi, Bentley, BMW, Buick, Cadillac, Chevrolet, 
Chrysler, Daewoo, Dodge, Eagle, Ferrari, Ford, GMC, Honda, 
Hyundai, Infiniti, Isuzu, Jaguar, Jeep, Kia, Land Rover, Lexus, 
Lincoln, Maybach, Mazda, Mercedes-Benz, Mercury, 
Mitsubishi, Nissan, Oldsmobile, Plymouth, Pontiac, Rolls 
Royce, Saab, Saturn, Scion, Sterling, Subaru, Suzuki, Toyota, 
Volkswagen, Volvo 

 

175-441-2 5 x 155mm 5 x 6.50” A. Jun 03 Add Bentley/Rolls Royce 
5 x 155mm Bentley, Land Rover, Rolls-Royce 

 

175-442-2 7 x 150mm 
8 x 170mm 8 x 6.50” 

A. Feb 99 
B. Feb 00 
C. May 02 
E. May 04 

Add 8 x 170mm 
Add 7 x 150mm 
Add 10mm hole locating pin 
Add counter bore holes 

Chevrolet, Dodge, Ford, GMC, Hummer, Jeep 

 

175-443-2 
8 x 225mm 
10 x 
225mm 

10 x 7.25” 
B. Feb 00 
C. May 02 
E. May 04 
F. Jul 09 

Released 
Add 10mm hole for locating 
pin 
Add counter bore holes 
Added 10x225 

Ford F450-550 Super-Duty (front axle, use standard twin 
cutter), Chevrolet and GMC 3500 HD (front) 

 

175-444-2 6 x 205mm  A. Apr 08 Released Mercedes / Dodge / Freightliner Sprinter 



  Form 10-11, 05-15e 

 CURRENT OCL ADAPTOR PART NUMBERS AND APPLICATIONS LISTING Appendix A
 

 11250 HUNTER DRIVE BRIDGETON, MO 63044 

Image Adaptor P/N 
Bolt Circles 

mm in 
Revision ID Revisions/Notes Applications 

 

175-445-2 

5 x 130mm 
5 x 135mm 
5 x 150mm 
5 x 160mm 

 A. Jun 02 
B. May 04 

Released 
Add counter bore holes 
 
 

Audi, Ford F-Series Trucks, Ford Expedition, Freightliner, 
Lexus LX, Lincoln, Mercedes-Benz, Porsche, Toyota, 
Volkswagen 

 

175-446-2 6 x 115mm 
6 x 135mm 6 x 4.50” 

A. Dec 02 
B. May 04 
C. Aug 04 
D. Sep 04 

Released 
Add counter bore holes 
Add clearance chamfer for 
F150 
Add 6 x 4.50”, 6 x 115mm 
 
 

Buick, Cadillac, Chevrolet, Dodge, Ford, Lincoln, Nissan, 
Pontiac, Saturn, Suzuki 

 

175-447-2  
4x5.50” 
5 x 5.50” 
6 x 5.50” 

A. Aug 2003 
C. May 04 
D. Dec 07 

Released 
Add counter bore holes 
Internal Carole MFG change 
 
 
 
Deep version of 175-449-2 

GM, Ford, Chrysler 4x4’s, Isuzu, Mazda, Mitsubishi, Subaru, 
Suzuki, Toyota, Lexus 4x4’s. Recommended for early 4x4 with 
protruding hubs. 

 

175-448-2 7 x 150mm 
8 x 170mm 

6x6.50” 
8 x 6.50” 

Apr 04 
A. Dec 2008 

Released 
Added 7x150 
 
 

GM, Chrysler, Ford Excursion/F250SD/F350SD, Dana Axle 
4x4's, Jeep 
Recommended for late model 4x4 with non-protruding hubs. 

 

175-449-2  
4x5.50” 
5 x 5.50” 
6 x 5.50” 

A. Apr 04 
Released 
 
Short version of 100-195-2 

Acura, Cadillac, Chevrolet, Chrysler, Dodge, Ford, Geo, GMC, 
Honda, Hummer, Infinity, Isuzu, Jeep, Kia, Lexus, Mazda, 
Mitsubishi, Nissan, Plymouth, Suzuki, Toyota 
Recommended for late model 4x4 with non-protruding hubs. 

 

175-450-2  5 x 5.00” 
6 x 5.00” Apr 04 

Released 
 
 

Buick, Cadillac, Chevrolet, Chrysler, Dodge, Ford, GMC, 
Isuzu, Jeep, Lincoln, Mercury, Oldsmobile, Pontiac, Saab, 
Volkswagen 
Recommended for late model 4x4 with non-protruding hubs. 



  Form 10-11, 05-15e 

 CURRENT OCL ADAPTOR PART NUMBERS AND APPLICATIONS LISTING Appendix A
 

 11250 HUNTER DRIVE BRIDGETON, MO 63044 

Image Adaptor P/N 
Bolt Circles 

mm in 
Revision ID Revisions/Notes Applications 

 

175-451-2 3x112mm 4 x 4.50” Apr 08 Released Smart vehicles. 

 

175-452-2 6 x 130mm 
6 x 132mm  Apr 08 Released Buick, Chevrolet, Dodge, Freightliner, GMC, Saturn 

 

175-453-2 5x203mm 
6 x 222mm  A. Jul 02 Released Chevy, GMC, Isuzu Medium Duty Truck (front) 

 
(RP9-9032.3276) 

175-454-2 5 x 105 
6 x 120  Aug 15 Released Late Model Buick, Cadillac, Chevrolet , Saab 

 
(RP9-9032.3277) 

175-455-2 8 x 180 
8 x 210  Aug 15 Released 

Late Model Chevrolet & GMC Trucks 
(Single & Dual Rear Wheel) 



  Form 10-11, 05-15e 

 CURRENT OCL ADAPTOR PART NUMBERS AND APPLICATIONS LISTING Appendix A
 

 11250 HUNTER DRIVE BRIDGETON, MO 63044 

Image Adaptor P/N 
Bolt Circles 

mm in 
Revision ID Revisions/Notes Applications 

 

175-456-3  6x8.75” 
10x8.75” Jan 06 Released Ford F-450 / F-550 SD / F-350 DRW, imported Asian MD trucks, 

MD/ HD truck applications 

 

175-457-3 8 x 170mm 8x6.5” A. Dec 05 Added 127mm bore to full 
depth 

Ford F-250 / F-350 SRW / F-350 DRW / F-450 / F-550 SD, MD 
truck applications 

 

175-458-3 
8 x 225mm 
10 x 
225mm 

 Jan 06 Released Ford F450-550 (Rear), Medium Duty Truck Applications, Rear 
Rotors (Dually) 

 

175-459-2 8x275mm  Jan 06 Released MD truck applications 

 

175-460-3 10x11.25” 8x285mm Jan 06 
B. Oct 06 

Released 
Opened bore from 221.8mm to 
224mm 

Bus service, HD trucks, imported Asian MD trucks, MD/ HD 
truck applications (front axle) 



  Form 10-11, 05-15e 

 CURRENT OCL ADAPTOR PART NUMBERS AND APPLICATIONS LISTING Appendix A
 

 11250 HUNTER DRIVE BRIDGETON, MO 63044 

Image Adaptor P/N 
Bolt Circles 

mm in 
Revision ID Revisions/Notes Applications 

 

175-461-3 10x335mm  Jan 06 Released HD truck applications 

 

175-462-3 8 x 200mm 10 x 7.25” B. Dec 05 Increased bore to 142mm, 
added 8 x 200mm 

F250 / F350 Super Duty / F-450 / F-550 SD / F-350 DRW, GM / 
GMC P300 / P-Series (rear axle) 

 

175-463-3 8x285mm 10x11.25” Oct 06 Released Hino Trucks 

 

 

For additional adaptor reference material, refer to OCL Application Guide / Worksheet, Form 6133-T, and the complete OCL Adaptor Part Numbers and 
Applications Listing, Form 5144-T (shop version) or Form 4257-T. 

 


